5116 000C =Y (USA)

00000 O 0 O MENU BACK

ENG I NE ( CG431KZC2US )

RH| #W&RES | BREH A% U B # R 5 " &
#
%
NO. PART NO. PART NAME| Q'ty DESCRIPTION R/P |FROM ~ UP TO SERIAL NO.| REMARKS
1 |5116 0032 000|TIvy 'Y ENGINE 1 |V2203-M-E3B-HMCH-4 - NO.9452016 USA
1 |5116 0036 000|TIVY™Y ENGINE 1 |V2203-M-E3B-HMCH-4| D [N0.9452017 - USA
2 |5116 0002 000|7° 4k BRACKET 1
3 |5116 0005 000]|7° 4k BRACKET 1
4 |5116 0008 000|7" 74k BRACKET 1
5 |5116 0012 000|7° 4k BRACKET 1
6 |3661 0029 500|T/—v)vb [RUBBER 2 |EA-1009
7 5116 0021 000|I/'—v7 v+ |RUBBER 2 |EA1010
8 |A052 0114 025|K ILA7T BOLT 4 [M14 x25(7T)
9 |A360 0101 402|SW S-WASHER 4 |14
10 |K712 0112 025|F’ )b+ BOLT 7 |M12x25 P=1.25
11 |K712 0110 020|F’ )b+ BOLT 1 |M10X 20 P=1.25
12 |F301 0112 000|FFvb NUT 8 [M12
CG431 —65— 2013/January



	MENU BACK: 


